

**TEST REPORT**

**Report No. : MAN:HL:1048003876**

**DATE : 28<sup>th</sup> May, 2019**



**J K ENTERPRISES**

9-BM 3<sup>RD</sup> FLOOR, STAR ZONE MALL, NASHI-PUNE ROAD  
 NASHIK ROAD - 422101  
 INDIA

**CONTACT PERSON : MR. SANJAY SAHNI**

**THE FOLLOWING SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED BY/ON BEHALF OF THE CUSTOMER AS :**

<b>SAMPLE DESCRIPTION</b>	GRAPAGE/GRAPVIN GRAPE GUARD
<b>STYLE NO.</b>	23.5 X 35 - 5G, 23.5 X 38 - 5G, 23.5 X 45 - 6.5G, 23.5 X 32 - 5G, 23.5X35-7G, 23.5X38-8G, 23.5X45-8G, 23.5X47-7G, 35X40-8.5G, 35X47-6.5G, 35X47-10G, 35 X 53.5 - 10G
<b>SAMPLE RECD ON</b>	13/05/2019
<b>TEST PERFORMING DATE</b>	17/05/2019 TO 27/05/2019

**SUMMARY OF TEST RESULTS:**

TEST REQUESTED	CONCLUSION
MOULD COUNT	SEE RESULT

**TEST(S) RESULT & METHOD:** PLEASE REFER TO NEXT PAGE(S)

Per Pro SGS India Pvt. Ltd.



**SANDIP BHUSHAN(Asst. Manager)**

Email your Test Report Related Enquiries at [Feedback.HLT@sgs.com](mailto:Feedback.HLT@sgs.com)

## TEST REPORT

Report No. : MAN:HL:1048003876

DATE : 28<sup>th</sup> May, 2019



**TEST RESULT:-**

**MOULD COUNT:**

Test Method : IS 5403: 1999 (REAFF.2013)

Test Name	Result	Unit
Mould Count	<10	cfu/g

**Tested Item:** GRAPAGE/GRAPVIN GRAPE GUARD

**Note :-**

1. Testing has been subcontracted to SGS approved lab.
2. Testing has been performed as per client's request.

Sample as Received (Tested Sample)



## TEST REPORT

Report No. : MAN:HL:1048003876

DATE : 28<sup>th</sup> May, 2019



Sample as Received (Grouped Samples)



\*\*\*\*\* END OF REPORT\*\*\*\*\*